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Annex for 2.4G WiFi Test Report No.: CTL2404153021-WF02

FCCID: 2BF2G-CP001

1. Bandwidth
1.1 OBW
1.1.1 Test Result
TX Frequency 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit R
2412 1 13.705 / Pass
802.11b SISO 2437 1 13.400 / Pass
2462 1 13.418 / Pass
2412 1 17.716 / Pass
802.11g SISO 2437 1 17.569 / Pass
2462 1 17.582 / Pass
2412 1 18.565 / Pass
S(ﬂzéé)“ SISO 2437 1 18.394 / Pass
2462 1 18.392 / Pass
2422 1 36.775 / Pass
S(ngié)n SISO 2437 1 36.731 ] Pass
2452 1 37.060 / Pass
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Annex for 2.4G WiFi

FCCID: 2BF2G-CP001

1.1.2 Test Graph

Test Report No.: CTL2404153021-WF02
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Annex for 2.4G WiFi

FCCID: 2BF2G-CP001

Test Report No.: CTL2404153021-WF02
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Annex for 2.4G WiFi Test Report No.: CTL2404153021-WF02

FCCID: 2BF2G-CP001
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Annex for 2.4G WiFi Test Report No.: CTL2404153021-WF02

FCCID: 2BF2G-CP001
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Annex for 2.4G WiFi Test Report No.: CTL2404153021-WF02

FCCID: 2BF2G-CP001
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Annex for 2.4G WiFi Test Report No.: CTL2404153021-WF02

FCCID: 2BF2G-CP001
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Annex for 2.4G WiFi Test Report No.: CTL2404153021-WF02

FCCID: 2BF2G-CP001

1.2 6dB BW

1.2.1 Test Result

TX Frequency 6dB Bandwidth (MHz) L
Mode Type (I\CJIHZ) ANT Result Limit St
2412 1 9.088 >=05 Pass
802.11b SISO 2437 1 9.062 >=05 Pass
2462 1 9.071 >=0.5 Pass
2412 1 16.596 >=0.5 Pass
802.11g SISO 2437 1 16.587 >=05 Pass
2462 1 16.586 >=0.5 Pass
2412 1 17.805 >=05 Pass
8(%%; SISO 2437 1 17.753 >=05 Pass
2462 1 17.786 >=05 Pass
2422 1 36.441 >=05 Pass
S(ﬂZT'ié)“ SISO 2437 1 36.456 >=0.5 Pass
2452 1 36.529 >=05 Pass
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Annex for 2.4G WiFi

FCCID: 2BF2G-C
1.2.2 Test Graph

POO1

Test Report No.: CTL2404153021-WF02
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Annex for 2.4G WiFi

FCCID: 2BF2G-CP001

Test Report No.: CTL2404153021-WF02
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Annex for 2.4G WiFi Test Report No.: CTL2404153021-WF02

FCCID: 2BF2G-CP001
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Annex for 2.4G WiFi Test Report No.: CTL2404153021-WF02

FCCID: 2BF2G-CP001
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Annex for 2.4G WiFi Test Report No.: CTL2404153021-WF02

FCCID: 2BF2G-CP001
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Annex for 2.4G WiFi Test Report No.: CTL2404153021-WF02

FCCID: 2BF2G-CP001
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Annex for 2.4G WiFi Test Report No.: CTL2404153021-WF02

FCCID: 2BF2G-CP001

2. Maximum Conducted Output Power
2.1 Power

2.1.1 Test Result

TX Frequency Maximum Average Conducted Output Power (dBm) :
Mode Type (MHz) ANT1 Limit jerdict

2412 9.05 <=30 Pass

802.11b SISO 2437 11.36 <=30 Pass
2462 11.58 <=30 Pass

2412 8.81 <=30 Pass

802.11¢g SISO 2437 11.33 <=30 Pass
2462 11.79 <=30 Pass

2412 8.72 <=30 Pass

iﬂzf;é)” SISO 2437 11.26 <=30 Pass
2462 11.66 <=30 Pass

2422 8.90 <=30 Pass

B(aZT'i(l))” SISO 2437 9.64 <=30 Pass
2452 9.98 <=30 Pass

Notel: Antenna Gain: Antl: 4.20dBi;
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Annex for 2.4G WiFi Test Report No.: CTL2404153021-WF02

FCCID: 2BF2G-CP001
2.1.2 Test Graph
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Annex for 2.4G WiFi Test Report No.: CTL2404153021-WF02

FCCID: 2BF2G-CP001
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Annex for 2.4G WiFi Test Report No.: CTL2404153021-WF02

FCCID: 2BF2G-CP001
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FCCID: 2BF2G-CP001
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FCCID: 2BF2G-CP001
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FCCID: 2BF2G-CP001

Test Report No.: CTL2404153021-WF02

802.11n(HT40)_MCH_2437MHz_Antl (SISO)_NTNV

Level (dBm)

-10 4

-20 4

-30 4

40 A

-50

-60

-70 4

-80

-90

2409.452

Frequency (MHz)

2484

Ant: Ant1 (SISO’
CENT: 2437 MHz
Span: 55.097 MHz
RBW: 1 MHz

VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 301
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Single
AverageType: RMS

Power: 9.64dBm
CHP BW: 36.731MHz

Maker:
1.2431.105 MHz
-4.54 dBm

—— Trace

549

802.11n(HT40) _HCH_2452MHz_Antl (SISO)_NTNV

Level (dBm)

-10 4

-20 4

-30

40 A

-50

-60

-70 4

-80

-90
2424 205

Frequency (MHz)

2479,

Ant: Ant1 (SISO’
CENT: 2452 MHz
S%an 55.59 MHz
RBW: 1 MHz

VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 301
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Single
AverageType: RMS

Power: 9.98dBm
CHP BW: 37.060MHz

laker
1.2466.120 MHz
-4.31 dBm

—— Trace

795

Page 22/ 47
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FCCID: 2BF2G-CP001

3. Maximum Power Spectral Density

3.1 PSD

3.1.1 Test Result

TX Frequency Maximum PSD (dBm/3kHz) .
Mode Type (MHz) ANT1 Limit pliraict
2412 -22.41 <=8 Pass
802.11b SISO 2437 -19.90 <=8 Pass
2462 -19.71 <=8 Pass
2412 -18.67 <=8 Pass
802.11g SISO 2437 -16.08 <=8 Pass
2462 -17.29 <=8 Pass
2412 -18.69 <=8 Pass
iﬂzéé)” SISO 2437 115.08 <=8 Pass
2462 -17.44 <=8 Pass
2422 -17.83 <=8 Pass
iﬂzfié)” SISO 2437 17.77 <=8 Pass
2452 -17.36 <=8 Pass
Notel: Antenna Gain: Antl: 4.20dBi;
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FCCID: 2BF2G-CP001

WiFi

3.1.2 Test Graph

Test Report No.: CTL2404153021-WF02
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FCCID: 2BF2G-CP001
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FCCID: 2BF2G-CP001

802.11g_MCH_2437MHz_Antl (SISO)_NTNV
J Ant: Ant1 gSISO
CENT: 2437 MHz
Span: 26.353 MHz
RBW: 3 kHz
=10 1 VBW: 10 kHz
1 Detector: RMS
TraceType: Average
AverageCount: 101
-20 4 SweepPoint: 17568
SweepTime: 3.59s
Sweep: Single
AverageType: RMS
_30 4
qﬂagﬂ?éﬁ 994 MH.
z
. -40 1 “16.08 dBm
E
a5
el
~ -50
[
>
()
— 601
-70
_80 4
_90 4
—— Trace
-100 T T T T T T T T T
2423.824 2450.177
Frequency (MHz)
802.11g_HCH_2462MHz_Antl (SISO)_NTNV
0 Ant: Ant1 (SISO’
CENT: 2462 MHz
S%an 26.373 MHz
RBW: 3 kHz
=10 1 VBW: 10 kHz
1 Detector: RMS
TraceType: Average
AverageCount: 101
-20 4 SweepPoint: 17582
SweepTime: 3.59s
Sweep: Single
AverageType: RMS
_30 4
qﬂagféﬂ 994 MH.
. z
—~ 401 -17.29 dBm
E
a5
el
~ -50 |
[
>
4 \
— 60 1Al -
_70 4
_80 4
_90 4
—— Trace
-100 T T T T T T T T T
2448.814 2475187
Frequency (MHz)

Page 26/ 47



Annex for 2.4G WiFi Test Report No.: CTL2404153021-WF02

FCCID: 2BF2G-CP001
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FCCID: 2BF2G-CP001
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FCCID: 2BF2G-CP001
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FCCID: 2BF2G-CP001

4. Unwanted Emissions In Non-restricted Frequency Bands

4.1 Ref
4.1.1 Test Result
TX Frequency Level of Reference
Mode Type (MHz) ANT (dBm)
2412 1 0.82
802.11b SISO 2437 1 3.30
2462 1
2412 1 -5.11
802.11¢g SISO 2437 1 -2.83
2462 1
2412 1 -5.22
iﬂzf;é)” SISO 2437 1 2.44
2462 1
2422 1 -7.35
S(ﬂszé)“ sIso 2437 1 7.30
2452 1
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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FCCID: 2BF2G-CP001
4.1.2 Test Graph
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FCCID: 2BF2G-CP001

Test Report No.: CTL2404153021-WF02
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FCCID: 2BF2G-CP001
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FCCID: 2BF2G-CP001

Test Report No.: CTL2404153021-WF02
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WiFi

FCCID: 2BF2G-CP001

Test Report No.: CTL2404153021-WF02
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FCCID: 2BF2G-CP001

Test Report No.: CTL2404153021-WF02
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FCCID: 2BF2G-CP001

4.2 CSE
4.2.1 Test Result
TX Frequency Level of Reference Limit .
Mode Type (MH2) ANT (dBm) (dBm) Verdict
2412 1 3.40 -26.60 Pass
802.11b SISO 2437 1 3.40 -26.60 Pass
2462 1 3.40 -26.60 Pass
2412 1 -2.44 -32.44 Pass
802.11g SISO 2437 1 -2.44 -32.44 Pass
2462 1 -2.44 -32.44 Pass
2412 1 -2.41 -32.41 Pass
8(3%(1))” SISO 2437 1 241 3241 Pass
2462 1 -2.41 -32.41 Pass
2422 1 -6.85 -36.85 Pass
S(ﬂZT'ié)“ SISO 2437 1 6.85 36.85 Pass
2452 1 -6.85 -36.85 Pass
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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FCCID: 2BF2G-CP001
4.2.2 Test Graph
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FCCID: 2BF2G-CP001

Test Report No.: CTL2404153021-WF02
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FCCID: 2BF2G-CP001

Test Report No.: CTL2404153021-WF02
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FCCID: 2BF2G-CP001

Test Report No.: CTL2404153021-WF02
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FCCID: 2BF2G-CP001

Test Report No.: CTL2404153021-WF02
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Test Report No.: CTL2404153021-WF02
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